> . . . - L

SUBURBAN TRACTOR

g

* (LIft decal located
on back of R.H.
side cover)

\

-————t

-

» e, ———

N
/ 'BODY WORK AND TRIM ASSEMBLY




. MODEL 3018, 3114 AND 3212 -

FRen

REF. PART ' S (o B .REF. - PART _ NO.
. NO. NO.. DESCRIPTION_' - 'REQ'D NO. NO. DESCRIPTION REQD
1 1747835 Seat (3212 3114) vo...al. . 1 © 31 1747836  Retaining Rlng ........ i - 6
1747834 Seat (3018)............. e 1. " 32 1742459 Hingelink ....4...:icvvnvvnn, y2
21186130 Rd. Hd Sq Neck Screw 3/8-" - 33 1744062 Hinge Strap Assembly ....... L2
- 16 x . 34 1752914 Grille Support Assermbly ..... 2
<114, L e 1~ 35 1734398 Lock Nut1/4-20 ............. 8
. 3 1743434 -Seat Support Assembly ...... 1 36. 1742458 Hinge Link ......: 2
4, 1733960 Compression Spring ......... 1 37 ¢ 1186309 Flange Lock Screw 1/4 20 X
. 5 1735125 Nut & Washer Assembly...... 1 _ . B 7 - T A 12
6 ® 1107383 " Flat Washer3/8............. . 2 38 ¢.1186389 Flange Lock Nut 1/4-20 veeee. 12
;7 1734269 Knob ...:.............. e -2 39 1742493 GrilleCap............... s 2 .
8 1735265 PivotBlock.............. e 2 40 1100069 Hex Hd. Screw 1/4 20 X 1. 2
9 ¢ 1107382 = Flat Washer 5/16............. -2 41 1742494 Grille oo veeiinian.n. .. e 1
< 10 ® 1100799 Hex Screw 5/16-18 x 1- 1/2 2. - 42 1743566 Side Cover Guide..... eeieen o 4
11 1742810 - Rear Fender........... S 1 43 ¢ 1186059 - Pop Rivet 1/8 x1/4.......... ~ '8
12° 1747663 Hood Decal .....:........... 1 ' 44 1743554 L.H. Side Cover....... Veeviee o1
13 1747670 'Hood DecalR.H.......... e o1 ' 1743553 R.H. Side Cover ....... PR o1
14 1747671 Hood Decal L.H........... e 1 ‘45 1744065 Sealing Block (3018 3114) 2
15 1753878 Fender Decal R.H. (3018)..... 1 46 1115815 . Phil. Hd. Machine Screw #10—
- 1754865 Fender Decal R.H. (3114)..... 1 o : 24x5/8 ......... 4
.. 1753990 Fender Decal R.H. (3212)..... 1 47 1727127 Rubberlatch............. 2
.16 1753879 Fender Decal L.H. (3018) ...... -1 48 1727126 Clip..ivevvnviiiiiiiin, .. .2
1754864 Fender Decal L.H. (3114) ..... 1 .49 -1185985 Keps Nut#10-24............. '.‘ 2
1753989 = Fender Decal L.H..(3212) ..... 1 50 1744067 Sealing Strip (3018 - 3114) 1
17 ¢ 1186391 . Flange'Nut5/16-18 .......... .7 51 1751874 FenderDecal................ 1
18 © 1100242 ' Lock Washer 5/16............ 2 . 62 1744051 Hood Assembly......... '.. e 1
19 ¢ 1186230 Hex Nut5/16-18 ............. .2 53 . 1744570 Service Instrument Decal. ... 1
20 1743987 Running Board Support...... .1 . 54 1747662 Side CoverDecal ............ 2
21 1751805 R:H. Running Board .. oo 1 . '55 1107381 Flat Washer1/4.....0........ 4 .
22 1751803 L.H. Running Board..... Weeas 1 - 56 . 1750686 Instrument Panel ......... Ve 1
23 1742665 R.H.FootPad............ e 1 57 1750669 Throttle Decal ..... .‘ .......... 1
. 24 1742664 LH.FootPad................ .1’ 58 1747144 Cap(3114-3212)........ 2
o' . 251186330 FL.Lock Screw 5/16~18 x 7/8 . 8. . .58 1750779 Decal, Ignition............... 1
T 260 1742666 Center FootPad ............. 1 60 1750671 -Choke Decal (3018 - 3014) 1
27 1750325’, Instruction Decal ............ 1 -~ 1752794 Choke.Decal (3212)......... '.' 1 ‘
28. 1750938 Operating instrument Decal =~ 1 61 1742934 Angle Speed Nut ....... SO :
29 1754415 Spacer,Plate ................ 2 62 - 1754614 Strip, Seal (3018 - 3114) ...... L2 T
309 1111599 Hex Hd, Screw 1/4—20 X 5/8.. 4 63 1744013 Decal, Lift(3212) ............ b

e Common Hardware Purchase Locally (Grade 5 where
: apphcable - .




SUBURBAN TRACTOR

MODEL. ' U__...aa
3212 U

. 'FRAME, LIFT AND
" STEERING ASSEMBLY . °

.4‘

| mopEL 3018
& 3114




MODEL 3018, 3114 AND 3212

REF. PART SRR " NO. . REF.. 'P%RT NO.
NO. NO. DESCRIPTION - REQ'D NO. 'NO. DESCRIPTION ‘REQ'D
1 1724491.. Thd Screw 5/16-18x3/4......... .4 "47 ¢ 1733398 Hex Lock Nut 3/8-16 ..........:: 4
2 1747804  Steering Whee! (3018) .......... o1 - 48 @ 1708755 Flat Washer 3/8....... e 4
. 1727284 .. Steering Whee! (3114 - 3212) 1 49 1110150 " Lock Nut3/8-24................. 4
31185279 RollPin1/4x2-1/4........ e 1 50 1716180 . Ball Joint...... e il .2
4 1185632 Flange Bearing ...~............. 1 51 1186247 ‘JamHex Nut1/-20.............. : 2
5 '1752363 Steering Shaft Support .......... 1 .52 1750498 ~Steering Rod ............ teeaien L1
6 ¢ 1186389 ' Flange Nut 1/4-20....... TR 13 53 1747316 Bracket ,......... e 1
7 » 1186309 Flange Screw 1/4-20x5/8 ....... 17 54 1750811 ' Attachment Bracket..... R 1
8 1754928 Instr. Panel Support (3018) ...... 1 55 « 1186345 Flange Hex Screw-3/8-16 x 3/4 4
- 1752880 Instr. Panel Support {3114-3212) 1 56 ¢ 1186393 Flange Hex Nut 3/18-16 ......... 4
.9 71185456 U Type Speed Nut1/4-20......... " 4 57 1110112 Lock Hex Nut5/8-11 ............ A1
10 1742172 - Battery Support.................. 1 58 1744453 Hex Hd. Screw 5/8-11x 2-1/4 ... 1
117 1732198 Hook........ Siiesheeeiaaias 8., 1 59 1750486  L.H. Spindle Assembly .......... . 1
12 1736931 . Handle Grip ............. e 1 80 1750490 . R.H. Spindle Assembly .......... 1
13. 1185830 © Flat Washer....... [, 4 61 1720327 Bushing................ Lielees. 4
14’ 1186330 Flange Lock Screw 5/1 6—18 x7/8 38 © 62 1718086 ValveStem ............ Loloor 2
15 1750957 LockJamWNut1/2-20............ 2 63  1185976. Grease Fitting ............ ez - 4
16. 1750485 Steering Arm ....... e 1 64 1750924 ° Wheel {Incl. Ref. 61 &63) ..... e 20
17 1805368 - Washer............c.ovenivenenn, 1 65. 1750354  Tire 15x6.00-6"..... e 2
18 1185427 Retaining Ring........ PR Ve 2 66 1742133 Flange Bearing ..... e o »
19 1747189 Pin.........vvvvvnnnn.. 1 67 1185388 Retaining RiNg..........cveuiiee. 4%
20 ¢ 1107382 - Flat Washer, 5/16 ..icannnn... e 2 " 68 1701447 Washer...... Wl .. A/R
21 ¢ 1100359 Cotter Pin 1/8x5/8 ...... e 1 69 - .1750494 = Front Axle Assembly A 1
22 1107385 Flat Washer1/2 ....c.vi....... .2 70 1750841 Tire ROd........c.evenn... i1
23 ¢ 1186391  Flange Lock Nut 5/16-18 .....:.. 42 71 1742343  FrontFrame ......... 1 .
24 ¢ 1100350  CotterPin1/8x 1 ...v.vuven... Lo 2 72 1744013 _LiftDecal...:............ e 1
25 -1751070 LiftRod.......:c.vnntt. eerene e R 73 1744444 WheelCap ......... ... ..., o 2
26 1185803 Grease Fitting ........ ceeeiieen - 1 74 1185830 ' 'Special Washer :. ... ........ .. A/R
27 1752414 - Lift Shaft Assembly .............. 1 - 75 .1747320- Cable Guide-................ e 2
28 1743430 -Fender Support Assembly 1 " 76 « 1100043 Hex Screw 3/8-16.x 1- 1/4 ........ .2
-29 1749801 Rear Panel. Assembly~ 1 77 1862273 Pulley...... N 2
30 1740984 Axle Support-..... 2 T8 1747322 . SPACEN....covininunneniinnidiis 2 -
31 1749028 - Lift Lever Assembly. 1 79 71751715 Bracket ............. ... i0e.s, 2~
32 ° 1185388 * Retaining Ring ....". 2 80 1754178 Pushlink ............ UL |
33 1177567 Retaining Ring .. ::. -3 81 1751067 Sliding Guide ..........ccvvewnse 71,
-’34, 1751802 Rear Frame........ . =1 82 1751069 Stationary.Guide..........:..... R K
© 35 1742934 - Angle Bracket Speed Nut 4 83 1751781  Lift Shaft Ass’y........ St A
36 1751284 Steering Shaft - 1 84 1705083 FlatWasher............... el 5.
37 1730375 - Shim.Washer . vepi e 3 85 1751798 Flange Bearing ........ o v 2
' 38 . 1747303 Flange Bearmg ‘.' ......... S 1 86 ¢ 1100360 Cotter Pin.3/16 x 1 1
39 1750584  Steering Support Assembly ...... 1 87 1751787 . Lift Handle Ass'y."...... " 17
© 40" -1716301 Thrust Washer..........00.... 1 88 1751795 . Handle.,..:.icuveiisvuriniinnn 170
"41°. 1750501  Sector.Gear Assembly......;....‘ 1 89 1751786 - Bearing ...u..a... .00 i 1
. 42 1185386 Flange Bearing ............. e L2 90 1751797. Thrust Bearmg... R A 1
.43 1113527 -Retaining Ring......... -1 ‘91 1751791 - Arm Assy . 1
" 44. 1747315 Bracket. ...........ciieiee. S 1750857  Lock. Nut 1 S R SO 1
45 1750581  Spindle Arm Assembly .......... 1 . 93 ® 1107383  Flat Washer 3/8 ...... cieeienhaes -
46 - 11“‘00049' Hex Head Screw 3/8-16 x 2-1/4 2 © 94 1751794 LIftLINK ASSlY .%..v.vuiinndnsns 0 10
e fCo'mmo'n Hard»«mre - Purchase Locally" .




SUBURBAN TRACTOR

" (See Breakdown |

25

A

:(See Breakdown

- Page 20)

‘c13




BRI O S s ' " ’ - MODEL 3018, 3114.AND 3212 -
. N o E . . RN B . - — J. . ‘ :~ -
- REF... PART " - - NO. REF. ~ PART o s A - NO.
. 'NO.. - NO.. -DESCRIPTION "~ REQ'D - - NO. NO. . DESCRIPTION - REQD
b 1 1744380 Fuel Tank Pad...... wieeeweon 01 0 S29 0 1744454 Hex Screw 7/16-20X3 ....... SR O
Y\ 2. 1747733 Fuel Tank Gauge ........:... -1 - 30 1185986 Speed Nut#10-24.......... w8
"+ 3 1747537 Fuel Tank (Incl. Refs2) ....... 1 31 1754612 Trim (A)(B) .......vc...c.ss 1
4 1752795 Fuel-Line..-... -\/ ..... e 1 ‘32 - 1185712 Seif Thd. Scw. 10-24 x 1/2 (A)
‘5 1750687 "Hose Clamp .....7......... G2 - I () O L4
6 1751477 Fuel Shut'Off Valve ... .. P 33 ¢ 1111606 Screw, Hex Hd 5/16-18 X 2% 1
7 1738433 Bushing................. Neo o 1 34 ¢ 1100799 Hex Hed Screw 5/16-18 X 1‘- Mo e
.8 1736314 Knob .....cvviiiiiiiinennenn 2 : ‘ 120, i PR, R S
- 9. 1743511 Throttle Control (A) (B) LR . 35 1748146 Sq. Key 1/4 x2 1/2...-.....;.4._L_ T
: . .1744070 Throttle Control (C).......... - 36 1742535-.Sheave....;-;'...:...‘..;....,‘. o1
--10 '1743512_ €hoke Control (A) (B) ........ T B .37° 1755341 Electric Clutch-.............. A
' 1744071 Choke Control (C)........... 1 38 1754787 "Clutch Retainer... .......... 1
11® 1115815 - Phil. Hd. Screw #10-24x5/8 -~ -8 . 39 * 1100255 Flat Washer 5/16....... e A
12 ¢ 1185985 Keps Nut#10-24............ - 4 - .40+ 1110645 Lock Washer 5/16...',.'. S A
13 1752882 ' Heat Shield (A) (B) :..... oo Y. 4171748014 Grommet........... U |
14 1727491 FuelFilter .....0.....ovvtt.s. 1 42 1752883 .Heat. Shield (C) ........ eeee.
15 17,54578 .Heat Shield. (A). (B) ..... ceeleo L 43 ,1752910,_'*_?Heat Shield (C) ............ A
.16 . -Engine, B & S 12.H.P: e . .44 1186309 Ft Screw-1/4-20 x 5/8 (C) "8 ..
o Model 281707"(3212_) eeiee. 1 Syq57e 1186009, Screw 10-16 x 1/2'(C) - o1
* Engine, B & S14H.P. - D 46 1752909 Heat Shield (C)eoveninits L 1
. .~ Model 400707 (3114) ........ :1. 47 1752890 Muffler (C) .......... e o1
* . Engine, B&' S 18 H.P. Soe. ... .48 1752911 HeatShield (C) .:.\vuv.viu.. o 1
‘Model 422707 (3018) ...... 1 49 1755340 Spacer(C) ....:....... DU R
17 Cd 1186230. Hex Nut5/16-18:..... . ...:... - 4 - .50 ©:1100241 - Lock Washer 1/4 (C)eveininn 1
18 ¢ 1100242 Lock Washer 5/16...... . L 4 - 51010069 Hex Hd.'Screw 1/4-20x1.(C) . 1
19 1732137 Sealing’ Stnp (A) (B) 1 - 52 1747Q93: Sock. Hd. Screw 5/16-18x3/4« SR
20 1735531 Wire Jie............. s S BT () b A T o2
211747738 J-Clip.... P S RO R 83 1185140 Lock Was e Spec {C)..... é-' 2
"22.. 1745366 - Cable Hanger (A) (B) 3 . 54 17529127 Elbow, 90° {CY- ..o v, iiumi 1
 23. 11743683 Street Elbow, 45°. (A) (B)..... 1. - 551186330  Fl. Screw 5/16—18 x7/8 (C) 1
24 1743685 Pipe Nlpple (A) (B) T T -56 © 1186307 FI. Screw 1/4-20 x 3/8 (A) (B)$ R
+ 25" 1743684 Elbow,90° ...........voi,. i1 5701186389. Fi. Nut 1/4-20 (A) (B).. AR~ T
' 26 1744455 Special Washer .. ..... e * 58 1754564 R.H.Heat'Shield (A) (B) a1
. 27 ¢ 1100244 Lock Washer7/16............ 1 59.- 1754563 L.H.Heat Shield (A) (B) ....i. 1
28 . 1754887 Exhaust Prpe (A) (B). R 60 1750962,_.-Serew 10-24)( 5/8........ Vs 4
: . ‘ (a)=-3018
° Common Hardware Purchase Locally (Grade 5 where (B)-3114
‘ apphcable o e o e(C)=3212 - L
. OrderPartsfrom yourlocalBrlggs&Stratton Engme BRI P R T SV
Dealer : . T I T e T
i ._‘\1_\ o
~ \—“




) E ’ . :
J . )

-

_ SUBURBAN TRACTOR L e e

T4

%G Tasreao.

" HYDROSTATIC & BRAKE ASSEMBLY.
. P A(,a - * . R ‘. _1-1...‘ .. PN




8 - * MODEL 3018, 3114 AND 3212 -
. ‘ y ‘
REF.. "PART L NO. - REF. PART : ' . 'NO.
NO. 'NO. .DESCRIPTION ~ REQ'D "NO.  'NO. " DESCRIPTION . "REQ'D
1 1743639 ,Pedal Assembly...-.'........". ..... 1 52 1741994 . Eaton Hydrostatnc Transmlssnon
2 © 1120210 . Roll Pin 3/16 x 13/16 ............ 1 C o Model7 ... 1
3 1185802 - Fiange Bushing ................. 2 53 » 1111614  Hex Hd. Screw. 3/8- 16x3 ol 4.
4 1743693 - ‘Hydro Pedal Support............ 1 54 1100905 Woodruff Key 1/8x1/2..... PPN 2.
51107386 FlatWasher57/8 ... 0. .ccoeuinn.. 1 55 1747166 - Set Screw 1/4-28 x 3/8 .. R |
- 6 1741857 _ Accelerator Shaft Assembly ..... A 56 1744089 ' Hydro Sheave ............. e 1
7.°1110150 - Lock Hex Nut. 3/8~24 ............. 1. 57 174195 FaN o i s i e, REEED I
. .8. 1733963 PBallJoint............. ERE S ¢ 58 ¢ 1111598 ~ Hex Screw 1/4-20x G- N
~9 1741866 ~Speed Control Rod. e 1 59 ¢ 1100241 Lock Washer 1/4.............0.. 1.
10 ¢ 1100049 = Hex-Hd. Screw 3/8-16 x 2 1/4 . w1 60.¢ 1107381 FlatWasher1/4,................ ‘1
11 © 1107383 - ‘Flat Washer3/8 .........c...v... -;._0 * 61 ¢.1100242° Lock Washer 5A6....coeiiiiin, "3
© 12 1741334 V-Belt84.5" ... ..... ... ...l R T 62° 1754637 Idler ..., 1 -
. 13 ¢ 1733398. Lock Nut 3/8—16 ............... PRS- ‘63 - .1751812° idlerArm............... .. ..., SR
14 1749904  Special Pivot.............:..... :1 64 © 1701322° Extension Spring ...........00 L 1,
15 1714233 Snap Bushing .......... R, o2 .65 1724929 " ThrustWasher............ ...... w20
16 1751820 ' Cam Plate Rod.......... P, 1 T 66 . 1728030 SI@OVE........i..iiiiieeeiaiians A0
17 1751881 “Cam.Plate Arm Ass'y ............ 1 .~ 67 ® 1186331  FI. Screw 5/16-18 '3 [P |
18 . 1720612 - Extension Spring 5. . ...\ s RS ‘68 e 1734514 Lock Nut 1/2-13 ' 10
©19:071100360 CofterPin 3/16x 1 ... :.vuu.us. al 69 1107385 Flat Washer 1/2 1
20" - 1728908 _Compression Spring :........... S 70 ¢ 1186330 = Flange Lock Screw 5/16-18 x 7/8 .5
21 1746944 ; TBrake Rod . ...i.vevriiinn... RN B ‘71 ¢ 1186391 Flange Lock Nut 5/16-18 ‘ -
.-22° 1120210/ Roll Pin 3/16x13/16 e i - 72 - 1741867 Bracket .............. 0000000
23-7175188G - Arm Assembly ................c. S 73 1747188, PushOnCap.......... cc.ieeve 710,
24 1751063 ° 'BrakelockRod................ o1 74 1741859 - Neutral Plate’ ..........5 ..., 1
27 '1751882 " ‘Brake Pedal Assembly ciee o1 75 1732369  SPACOI .« vwevteineeeredineiunnen -1
.28 ¢ 1100350 . Cotter Pin 1/8.x 1. 2 76 1703052 ‘SpecialWasher ............ ...+ 1
29 1728694 Foot Rest.......... 1 77 - 1741872  Neutral Plate Support ........... A
30 » 1100359 . Cotter Pin 1/8 x 5/8 ....., - 78 - 1741873 Neutral Plate Bracket. PR ]
‘31" 1118802  Retaining Ring....... 2., 79 1742332 Lever.............ive.e... i 1
%.32 1741851 - Control Pin ......... 1 1 80°¢1186231 Hex Nut3/8-16"............. PR 1.
33 1720699  Cushion Block . .... e -1 81 % 1100255 ~ Flat Washer5/16..............:.. 3
34 1720928 < Extension Spring ........:.. 2. 82 ¢ 1100255 ‘Flat Washer5/16............., . 5
35. 1743386 Speed Control Arm .......% EC ' 83,8 1732499 ° Lock Nut5/16-18 ...... e 5
‘36 -1720361°  Thrust Washer........ s e P 2 84 ¢ 1186345 Flange Screw 3/8-16x3/4 ....... -3
37 1720523 - Neutralizing Armg ... 2. 85 1720706 BOAFING ....ccvvvvevrnennnmunean "1
‘38 1720529 . Thrust Washer »................. 1 86 1743638 Hydro Pedal Pad.........ooovieee “1
39 1185732- Retaining Ring. . ................ R 87 1749764 Idler ......... ...l il 1
40 ¢ 1186309  Flange Lock Screw 1/4-20 x 5/8 A B 88 - 1747875 GrpP....vviiii v ivenndanin 1"
41 1186389 Flange Lock Nut 1/4-20........... 1 89 1713783 .SPACOI . :..v. ' iinediierrnrananan 1
- 42 1744566  Retaining Ring............... - 90 1747873 CAP ..vivreneiiiaiaiviueienns 27
43 1747872° Washer.............coiveuinee .. A/R 91 ¢ 1100256. FlatWasher3/8 .......:......... .2
44 - 1750352 Tire 20-8.00x 10:-........0vhunn T2 92 1748491 - 'PivotBlock ... . oevviiiian 1
45 1318086 ValveStem ............... ... 2. 93 ¢ 1186230- Hex Nut5/16-18 ................ <3
46 1750350 - Wheel Disc ........... e 02 94 ©.1100242  Lock Washer5/16............... -3
47 1747874 U-Bolt.... .. ...... .. ... 0l 2 * 95 ¢.1100062° Hex Screw- 3/8-16x 2-1/2 ..., 01
48 1748146 Square Key 1/4 x2-1/2 .......... .2 96 1751811 Bracket . ... E R I 1
49 1719694 Clamp Saddle....... s e 2 - 87 1741195 Washer.........i.ceeuiireaceie. 2
50 . Transaxle, Peerless Model 13278~ - . 98 ' 1705093 Washer, 1/32 Thk ».............. A/R
Lo e {See breakdown page 10)...’..'... B 99 1705092 Washer, 3/32 Thk ...ovi e, A/R
51 1720720 ~ Gasket.............i...ceieee oA 100°e 1100243 4Lock Nut 1V4....... S 4
’ Common Hardware - Purchase Locally (Grade 5 where
. ‘ appllcable : S ;' -
o " *.Order parts from your Iocal Tecumseh Power Products
' . Engine Dealer
‘i
’ ) :




SUBURBAN TRACTOR .
N - o x -
+
. Model 13278 : s Lot
ORDER ALL PEERLESS PARTS FROM YOUR thAnEST o
POWER PHODUCTS TECUMSEH ENGINE DEALEH e ‘ o
REF. PART T : g ,REF; C PART - e e
NO. NO. . . DESCRIPTION - . R o ‘NO. * DESCRIPTION
; 1. - 778197 - Bevel Pinion .......... TR 22  782042A .Housmg and Bushing
L2 778198 Beval Gear ............ S f ' .. Assembly (8-5/8" fong)
PR 3?, 786018 - Drive Pin .............. o R " {ncl 2’0t No. 21) ......
. "4 786027 - Drive Block . ...... s wm *23 . 77620%7. " Brake Shaft ............
! 5 774028A Ditferential Carrier ... ... ©24 788044 . Casedo-Cover Gasket ...
6 774029&* Differential Carrier .. .... .0 . 25-. 778036  Output Gear . ’
7. 776033A°° . Ring Gear ..\ .....0. .0 . -26 778083 Idier Gear .-
8 774526 . Axle (13-11/84" long) L " 27 778041 ' Output Shaft
09 774527 . Axle (15—11/64" Iong) . .28 .. 786017 -Spacer ... ..l ..l
10 780107 . ‘Washer ..... e . ST 20 - 780001 Washer _........ 00 ..
. 1 780042 _Thrust Washer’ RS ... 30 .- 780080 . Washer. ......
12 7 792018 Snap-Ring .....i.. .. .31 768008 - Ol Seal .............. .
13 5792020 .- “Hex Hd. Screw,. 1/4-20x ... 82 7860260  Dowel Pin .......... .
R 21 ¥ 2 B Lo+ 72 33 792048 - Hex Washer Hd. Scréw,
14 < .782008° - Lockwasher 1I4"- ....... e - - . Thread Formnng. 1I4~20 X
R T 770072 " 'Case Assembly (Incl. Nos: o L P e
- L 18 &) . ..-'34 . 792010  Pipe Plug ............. ..
L.16 .'780013 Needle Beanng ....... ... 35" 788046 © . Gaskel .. ...
A7 780088 - Needle Bearing ... .. e i v 36-.. 790027 - Brake Disk ............ a
18. 772085 - Cover Assembly (Incl Nos.” . 37. . 790006 ' .. ‘Brake Pad ...... PP
_ C 16&19).-.-....; ....... .38 " 790007 BrakePadPlate....'....' ,
19 - -~ 780089 -~ Needle Béaring ...%..... - 39 . 780005 ;. . Brake Pad Holder ......."
- 20° .782041A = Housing and Bushing - - 40 - 7900317 - Brake Lever ...........
* .. .-~ Assembly (6-5/8"" long)' S .M 792076 .° Flat Washer ...........
oo (inel. 2 of No. 21) L.l 42 © 792075 . Llocknut 51624 .......
21 . 780054 Bushing ............... - 43 792073 . Hex Hd. Screw, Thread

Forming, 1/4-20 x 1-1/4 .-




'-;7" Ll

v

MODEL 3212

1.
2

.4
S.
[

8.
[y
10.
11,
12
13
14,
1.
18,

.18

7.

R} A

LA

. .WIRING DIAGRAM

1741506

[

1752421

1752134

» _vv/va_.. Cowli | |mm

Electric Clutch

Engine

Light 8witch Plug
Accessory Plug
Starter Light
Battery - -
Headlights
Battery Light .
Brake Switch
Fuse J0A

Voltage Sensor Plug (Optional) B

PTO Light - .

Seat Interlock Switch’
Diode Assembly
tgnition Swilch )

Hour Meter (Optional)
PTO 8witch =~
Solenoid

1722732 |

!

i

i

C

'\. - l

S1BL

o

)
‘_\

BL

WIRE COLOR CODE

R-RED
. B-BLACK
W-WHITE
'0-ORANGE
Y-YELLOW
“P-PURPLE |
BL-BLUE

R/W—RED/WHITE
_ Y/B-YELLOW/BLACK
~ R/B-RED/BLACK
- 'W/BL-WHITE/BLUE
' R/Y—RED/YELLOW
* BR-BROWN

© 1752135

1752134

| oRive oFr oRIVEON |-

| - rear view oF pbRive

OFF

AUN

/START .

\_ ATTACHMENT SWITCH-

_REAR VIEW OF IGNITION SWITCH J

1]

C




‘ ;-..-" . . .‘ ;
‘ ‘CRUISE CONTROL:
~ 3HARNESS -

 (RED) - To
FUEL SOLENOID

-

7
[4

-

W
\

|I
L \f

L et
—

y/




.

MQDEL 3018 & 3114 SHOWN
'MODEL 3212 SIMILAR"

'MODEL 3018, 3114 AND 3212.

"L, H SIDE
"33 R.H. SIDE

Y

5
‘.
-
’ B U N %
: i S :
REF.  PART ST T NO. . = TREF. PART o NO.
NO. * "'NO. - _DESCRIPTION REQ'D . NO. . NO_. . o DESCRIPTIO,I!:"- . . REQ'D
1. 1737454 ° Wear Strip ... Ceraaees e i . 1 23 1748014 . Grommet ....................... 2.
2 1722732 -Battery Cable (Pos.)........ bt 1 24 1722081 -StarterCable(A) (B) ............- 1
3 ¢ 1186389 .. Fl. Lock-Nut.1/4-20 (A) (B)........ 4 1741506 ' Starter Cable (C)................ 1.
4 1744021 - Light Support (A) (B)............ 1 25 1752134 Console Wiring Harness. ....... Lo
5 1726435 Headiight (A) (B) .....0......... 2. 26 1747738 J-Clip.....\.oevuienann. vieeo. 03
. 6. 1744489  Diode Ass’y (A) (B) ............. 1 27 « 1100089 Hex Screw 1/4-20 x 2 1/2 A 1
© - 1752420 . Diode Assy(C) .................... 1 28 1735265 . PivotBIOCK ....vvvivviveneanas 1°
7 1742658  Switch ............. .l 2 29 1733576 SwitchSeal.............c.cc..... 1
8 1735531 WireTi@..vuvuverrinvrasinnns 3 30 1752135 . Interlock Harress .............. 17
9 1744386 - Battery Cable (Neg ) ............. 1 - 31 1750876 PTOSwitch ......:c..ciiinen 1
A0 1752516 LenSe .f..vueuniiienionannnns 1 32 1751496 Light Switch (A) (B)............. 1
11 1748718  Hour Meter (3018) ..:........... 1 .33 - 1754250  ignition Switch ......... . ..o.. .. 1
12 1751328 . Interlock Switch vso v vvvvevnenin... 1 34 1753986 Ignition Key ., ....vvvvinunnnenn. 2
13 ® 1107381 . Flat Washer 1/4 . .... S 2 .35 1752136 ° Harness, Engine (A) (B) ......... 1
14" 1734398. Hex Lock Nut1/4-20 ............ 4 e 1752421 Harness Engine (C)............. 1
15 1742173 J-BOMt............ccileveienniis 2 36 1739631 COVEr ......u..esvuiveinnnnnines 1
16 © 1115815 - Phil. Hd: Screw #10-24 x5/8 ...... S22 37 1751572 . Bulb .. ...\c.ooiiiiiiiiiiiins 3
17 1185985 Nut#10-24 ............cveceevin 2 .38 1186020 Thd. Cut Screw 6-32 x 3/8 ....... 1
18 1751498 Battery ..........ccievvenelvnus. 1 ‘39 1743516 Replacement Fuse, 30A R
19 1752137 ' Solenoid ...... e e R | 40 1752809 - Grommet............ .... PR 1
20 1750963 Screw 6-32x1/2 ....,........... -4 41 1752132  Voltage Sensora.(3018,) ............. 1
- 21 1744022 Retainer (A)(B)............uv... .2 42 1755169 - Harness, Cruise (3018) .......... 1
22.# 1186230 - Hex Nut 5/16-18...... evreeeeeis T : ’ : o
. e Common Hardware - Purchase Locally (A) Model 3018 -
- o “(B) Model 3114
(C) Model 3212
15




